
FSI D74 TRACK
Spare Parts List

For product number:
A151091

Version 1.0, 10-2021

© Copyright 2021 | FSI power-tech aps | Erhvervsparken 14 | DK - 7160 Tørring | Denmark



Type Page

Intern no.

Engine D74 stage V,

Track

A 55505133

76

34

33

32

38

73

22

89

6492

23 91 92

93

59

55

53

62 61

54

82

74

5260

57

46

45

44

6665 17 69 68

11 10 8 2 56

67

85

5 3

58

90

58

1

80

79

63

30

31 72 71

70 24

26 51 36 48

8786

35 86 94 25

6 7 9 12 40

77 39 18 49

19 50

83 84

13

41

15

14

16

81

287842

95292743

20 21 75

88

4

47

37



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
1 1 60000303 T-Gear
2 1 55501132 Clutch Hub Gearside
3 1 55501191 Brake Disc
4 1 55501680 Stand f. Bearing Housing Clutch
5 1 55501682 End Disc f. Clutch Hub
6 1 55501157 Bearing Housing Clutch
7 1 60000159 Deep groove Ball Bearing 6308
8 1 20040025 Deep groove ball bearing 30 x 62 x 16
9 1 55501710 Shaft f. Clutch
10 1 60002462 Hub f. coupling
11 1 60000153 Clutch D74 w. Hub
12 1 55501156 Trompet Pipe
13 1 55501154 Throw-out Arm
14 2 55501185 Bracket f. Throw-out Shaft
15 2 20040018 Bronze Bushing Ø25 w. Flange
16 1 55501285 Bracket f. Clutch Arm
17 1 55501384 Bracket f. Brake
18 1 55501822 Bracket f. Clutch Cover, Top
19 1 55501823 Bracket f. Clutch Cover, Bottom
20 1 60000136 Safety Limit Switch
21 1 55501860 Bracket f. Safety Swich
22 1 60000125 Fuel Prefilter
23 1 60000126 Fuel Pump
24 1 55501209 Hub f. Rubber Clutch
25 1 60000155 Snap Ring Ext. Ø40
26 1 60000156 Rubber Clutch
27 1 60000157 Clutch Actuator
28 1 60000158 Fork End f. Clutch Arm
29 1 55501302 Clutch Actuator End Cover
30 2 55501169 Engine Bracket, Flywheel
31 1 55501208 Rubber Clutch Flange
32 1 55501469 Radiator Grid
33 1 55504021 Radiator Cover Right
34 1 55501473 Radiator Top Cover
35 1 55501784 Flywheel Cover, Right
36 1 55501786 Flywheel Cover, Left
37 1 20032046 Air Filter Sensor
38 1 55503168 Radiator Cover Left
39 1 55503249 Hub f. pressure bearing
40 1 55503253 Collar f. Clutch
41 2 55501754 Busing Throw-out Shaft
42 1 55503373 Bolt f. clutch actuator
43 1 55502596 Bracket f. actuator
44 1 60000521 3" Clamp
45 1 55504022 Bracket f. air intake system

Page 3 of 25



Type Page

Intern no.

Engine D74 stage V,

Track

A 55505133

76

34

33

32

38

73

22

89

6492

23 91 92

93

59

55

53

62 61

54

82

74

5260

57

46

45

44

6665 17 69 68

11 10 8 2 56

67

85

5 3

58

90

58

1

80

79

63

30

31 72 71

70 24

26 51 36 48

8786

35 86 94 25

6 7 9 12 40

77 39 18 49

19 50

83 84

13

41

15

14

16

81

287842

95292743

20 21 75

88

4

47

37



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
46 3 20030045 Vibration Absorber M6 20 X 20
47 1 55503970 Exhaust tailpipe
48 1 55504033 Holder for brake valve
49 1 55504038 Cover Plate
50 1 55504037 Cover Plate
51 1 55504067 Cover Plate
52 1 60002852 Intake hose by. turbo
53 1 55501903 Airfilter unit
54 1 60001059 Mountain band f. airfilter
55 1 55502952 Aspiration Tube
56 4 55504517 Bracket f. sensors
57 1 55504565 Intake duct
58 2 55501292 Wear ring
59 1 60000788 Rain Cover Ø76
60 1 60000789 Clamp 58-75mm
61 1 20032009 Airfilter, Outer Ø140 x 320
62 1 20032012 Airfilter, Inner Ø82 x 317mm
63 1 60001608 Kohler KDI-TCR 2504E5/26 - Stage V
64 1 60000128 Motor Oil Filter
65 1 20050092 Brake Caliper
66 1 60002022 Mounting kit f. brake pads
67 1 20050091 Brake Pad Kit
68 2 32512110 Hex Head Bolt M12x110 - 8.8
69 2 39122425 Washer M12x24x2,5
70 12 60000258 Pin 5 x 10
71 8 36008025 Inch Hex Bolt 5/16 x 1 UNC
72 8 60003651 Schnoorr M8 lock washer
73 1 60000979 Clamp 50-65mm
74 2 60003371 Clamp 68-85mm
75 1 55500409 Clamping Plate f. Start/Stop Switch
76 1 20030071 Rubber Edging w. Lip
77 1 60001172 Deep groove ball bearing single row 60x95x18mm
78 1 38000112 Hex Nut M12
79 4 33514040 Cylinder Head Cap Screw M14 x 40 - 12.9
80 4 60001170 Nordlock washer M14 x 23 x 3,4mm
81 1 60000869 Pin f. Fork End
82 1 55505178 Aspiration Hose
83 1 60000154 Feather key 12x8x60
84 1 20030076 Feather key 8x7x32
85 3 60000948 Feather key 14 x 8 x 70
86 12 39102020 Washer M10x20x2,0
87 2 36010025 Inch Hex Bolt 3/8 x 1 UNC
88 2 37016025 Hexagon socket head shoulder Bolt Ø16 - M12 x 25
89 1 55504879 Bracket for ECU cable
90 1 55503872 Shim plate at T-gear

Page 5 of 25



Type Page

Intern no.

Engine D74 stage V,

Track

A 55505133

76

34

33

32

38

73

22

89

6492

23 91 92

93

59

55

53

62 61

54

82

74

5260

57

46

45

44

6665 17 69 68

11 10 8 2 56

67

85

5 3

58

90

58

1

80

79

63

30

31 72 71

70 24

26 51 36 48

8786

35 86 94 25

6 7 9 12 40

77 39 18 49

19 50

83 84

13

41

15

14

16

81

287842

95292743

20 21 75

88

4

47

37



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
91 1 60000279 Elbow fitting 1/8"
92 2 60000901 Hose connection Ø7 x 1/8"
93 1 60000127 Fuel Filter Kohler
94 10 36010016 Inch Hex bolt 3/8 x 5/8 UNC
95 1 38000712 Hex Nut - Left Tread M12

Page 7 of 25



Type Page

Intern no.

Engine frame D74 stage

V, Track

B 55505133-Fr

9

33

60

27

23

1

53

52

19

21

20

48

44

90

47

29

22

12

18

3

17

18

21

67

21

20

44

91

47

85

87

73

26

25

56

64

32 24

8

54

86

46 45 6

42

43

36

70 71

72695

11

49

5051

15

16

89

7

66

65

37

57 5939

58

84

38

31 37 35

88

40

34

828180

76

78

77

74

79

28

10

62

13

68 63

55

14

75

28441

30

83

4

61



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
1 1 55503950 Tank unit
2 1 20060131 Wireless Receiver Scanreco
3 1 55501229 Base Cover f. HY-Tank
4 1 55501288 Bracket f. Wireless Receiver
5 1 55501635 Engine Frame
6 1 55501725 Mounting Bracket f. T-Gear, Right
7 1 55501726 Mounting Bracket f. T-Gear, Left
8 1 55501367 Bracket f. HY-filter
9 1 55504452 Engine Cover, Top
10 2 55501799 Latching Plate
11 2 55501806 Front Base Cover
12 1 55501889 Bracket f. Fuel Pre-Filter
13 2 55501901 Mounting Strip, Engine Cover Rear
14 1 55501902 Mounting Strip, Engine Cover Front
15 1 55500789 Cyl. Bolt Ø30x61
16 4 60000076 Vibration Absorber Type -B, D74 Engine
17 1 55500693 Base Cover f. Fuel Tank
18 2 44278100 Gasket f. Basecover Fuel + Hydraulic
19 1 20032023 Fuel Tank Filter
20 2 20024107 Adaptor 1/4-3/4"
21 10 20024043 Bonded Seal 3/4"
22 1 60000234 Bracket f. Fuel Prefilter
23 2 20060128 Lock
24 16 55501197 Clamping Plate f. Hinge
25 4 55501871 Bracket f. Fan Grid
26 4 55501372 Clamping Plate f. Bracket f. Fan Grid
27 8 55501370 Clamping Plate f. Hinge
28 4 60000088 Vibration Absorber Ø20 x15 M6 x 15 Type D
29 3 55500787 Distance Pipe Ø16 x 46mm
30 1 60000129 Fuel Cap
31 1 20060115 Signal Horn
32 8 20060129 Hinge Stainless steel 40x40
33 4 20060130 Hinge Stainless steel 60x60
34 1 55501346 Mounting Plate E-Box
35 1 55501450 E-Box
36 1 20060142 Controller Danfoss w. 2 connections
37 1 55501451 Bracket f. E-Box
38 1 55502625 Bracket for large multistik
39 2 60000866 Rubber Absorber Ø20x19xM6, Type B
40 1 55503295 Bracket f. multistik
41 1 60000908 Fuel Gauge
42 2 55503286 Lock Cap Ø25
43 2 31508025 Bolt M8X25 w. Flange
44 12 20024066 Bonded Seal 1/4"
45 2 55501102 Bracket for LED worklight

Page 9 of 25



Type Page

Intern no.

Engine frame D74 stage

V, Track

B 55505133-Fr

9

33

60

27

23

1

53

52

19

21

20

48

44

90

47

29

22

12

18

3

17

18

21

67

21

20

44

91

47

85

87

73

26

25

56

64

32 24

8

54

86

46 45 6

42

43

36

70 71

72695

11

49

5051

15

16

89

7

66

65

37

57 5939

58

84

38

31 37 35

88

40

34

828180

76

78

77

74

79

28

10

62

13

68 63

55

14

75

28441

30

83

4

61



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
46 2 60000228 LED Work Light
47 3 20024068 Banjo Bolt 1/4"
48 1 20070021 Fuel hose Ø8 x 14,6
49 1 55503573 Front Base Cover at cyl
50 1 55503572 Rubber Cover at cyl
51 2 55503602 List f. Cover at cyl
52 3 20030045 Vibration Absorber M6 20 X 20
53 1 55504017 Bracket for Aspiration hose
54 1 55503990 Control valve bracket
55 1 55504089 Bracket for Particle filter pressure sensor
56 2 55504290 Air Filter Hatch
57 1 55504336 Konsole for EUC
58 1 55504337 Bracket for EUC
59 1 55504338 Angel bracket for EUC
60 1 55504444 Engine Hatch, Right
61 1 55504447 Engine Hatch, Left
62 1 55504449 Engine Cover, Front
63 1 55504181 E-Stop Spacer
64 1 55504458 Radiator Base Cover
65 1 60002545 RPM Sensor
66 1 55504519 Bracket f. RPM Sensor
67 2 60000143 3/4" Plug
68 1 20060036 E-Stop Kohler 1xNC+1xNO (CE4P-10R-11)
69 1 20060138 Cable Gland, PG9 Black
70 2 60001012 Cable Gland, PG16 Black
71 2 60001014 PG16 Hex Nut
72 1 20060139 PG9 Hex Nut
73 4 20030087 Finger Screw
74 1 55504477 Engine cover, Front Right
75 1 55504462 Engine cover, Top front
76 1 55504478 Start Box Bracket
77 1 60000130 Start Box D74 Stage 3 + 5
78 1 55504480 Engine Cover, Front Left
79 2 55504481 Grid Hatch Front
80 2 60000226 Cable grommet, double flanged
81 1 60000094 Cover f. Charging Socket
82 1 20060118 Charging Socket
83 1 20024041 HY-Tank Cap
84 5 20030088 Vibration Absorber Ø20 x15 M6 x 16,5 type B
85 1 60003384 Fuel hose Ø9,5 x 16,5
86 1 55504125 OC-valve Bracket
87 1 55504126 Valve Bracket
88 2 60000520 Vibration Absorber Ø30x22 M8 Type B
89 1 55501893 Adjustment Plate 0,8mm, (cc 73,5mm)
90 1 60000776 Hose Connector 5/16" - 1/4"

Page 11 of 25



Type Page

Intern no.

Engine frame D74 stage

V, Track

B 55505133-Fr

9

33

60

27

23

1

53

52

19

21

20

48

44

90

47

29

22

12

18

3

17

18

21

67

21

20

44

91

47

85

87

73

26

25

56

64

32 24

8

54

86

46 45 6

42

43

36

70 71

72695

11

49

5051

15

16

89

7

66

65

37

57 5939

58

84

38

31 37 35

88

40

34

828180

76

78

77

74

79

28

10

62

13

68 63

55

14

75

28441

30

83

4

61



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
91 1 20024020 Hose Connector 3/8" - 1/4"

Page 13 of 25



Type Page

Intern no.

Track D74 C 55505132

11

5

5

12

8

5 8

18

17

1

4

2

3

10

6

13

14

9

16 157



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
1 1 60000086 Battery 100Ah
2 1 55504006 Frame f. battery
3 4 60000520 Vibration Absorber Ø30x22 M8 Type B
4 1 55502576 Battery Clamp
5 4 55504007 Clamping Plate long w. 2 Holes
6 1 60002895 Track Unit (Width 890-1390mm)
7 2 55504509 Track bracket
8 2 55504510 Clamping Plate short w. 2 Holes
9 1 55504514 Main Frame
10 1 55504529 Battery box
11 1 55504530 Lid f. battery box
12 1 20070042 Turntable
13 2 44277109 Bolt f. HY-Cylinder
14 2 20030070 Pin Ø6x40
15 1 55503702 Cover Plate Right
16 1 55503700 Cover Plate Left
17 1 20060038 Battery Connector +
18 1 20060037 Battery Connector -

Page 15 of 25



Type Page

Intern no.

Cutterarm D74 D 55504725

27

33

26

33

16

34

11

23

24

17

18 19

2

201

35

14 13

14 15

15 3

4

6

36

5

8

39 38

10

9 25

37 11 21

2211

31

29 30 28

32

7

12



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
1 1 55501254 V-Belt Cover Right
2 1 55501253 V-Belt Cover Left
3 1 55501711 Protection Steel Right
4 1 55501712 Protection Steel Rear
5 1 55501713 Protection Steel Left
6 2 55501721 Mounting Strip f. Chains
7 1 55501857 Cutter Arm D74
8 1 55501886 Rubber Protection D74
9 2 20040006 Bearing Ø60 x175 x 175
10 2 55500808 V-Belt Tightener M12
11 26 39163030 Washer M16x30x3
12 2 20070052 Grease Hose Complete
13 1 44122500 Mounting Strip 400mm - 4 Holes
14 2 55501110 Mounting Strip 135mm - 2 Holes
15 2 44301400 Mounting Strip 230mm - 3 Holes
16 8 32016045 Bolt M16x45
17 1 55500789 Cyl. Bolt Ø30x61
18 2 20050121 Clamping Element 60X90
19 2 20050120 Pulley 180B-3 Ø90
20 6 20050011 V-belt SPB 2650
21 1 55502291 Axle with hub f. Cutter Wheel D67+D74
22 10 32016040 Bolt M16x40
23 2 20050017 Pulley 180B-3
24 2 20050122 Clamping Element f. Pulley 2517-Ø46
25 2 55502916 Bearing Cover
26 2 55504272 Hub f. Cutter Arm Ø148
27 2 55504270 Bronze bushing for T-gear Ø152/ø134,7
28 42 10160040 FSI Bolt for Holder
29 14 10293960 FSI 29 Holder threaded
30 14 10293900 FSI 29 Holder unthreaded
31 28 10290000 FSI 29 Tooth with 2 x nut
32 1 60000832 Cutter Wheel D74
33 4 20030011 Grease Nipple M6
34 4 60000072 Pin Ø16x40
35 8 37008020 Cup Head Square Neck Bolt M8 x 20
36 36 20030097 Chain 6mm f. Protection - 15 Links
37 8 32016055 Bolt M16x55
38 4 39122425 Washer M12x24x2,5
39 4 38000112 Hex Nut M12

Page 17 of 25



Type Page

Intern no.

Hydraulic D74 Track

E

55505134-Hy

P

R

P1

T

A

B

M

Dozer

Arm

Sweep

C1

C2

V1

V2

V2

V1

V2

C1

45

46

47

2526

23

22

48

55

10

19

46 22 5350

46

6

22

30

24

22

47

49

8

13 45

46

46

48

51

50

46

55

12

8

48

46

35

18

46

51

8

52

54

36 37

44 15

33

6

29

28

27

38

39

813

42

9

7

34

46

48

45

44

43

6

13

42

8

13

8 42

41

8

45

46

47 22 20

21

22 47 46

45

7

6

56

32

31

31

6

15

17

7

6 1

432

16

6

8

10 9

6

11 7

7 6

14

13

8

40

8

13

7

6

57

5

12

8

13

8

22



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
1 1 20025034 Housing f. Cartridgevalve
2 1 20025035 Cartridgevalve
3 1 20025036 Coil f. Cartridgevalve
4 1 20025037 Plug f. Coil w. diode
5 2 20026026 HY-Cylinder 150-25-50-Ø25
6 61 20024066 Bonded Seal 1/4"
7 20 20024068 Banjo Bolt 1/4"
8 64 20024080 Bonded Seal 3/8"
9 6 60000141 Adaptor 3/8"
10 3 60000990 Plug 1/4" Insex
11 2 20024042 Seal Washer 1/4"
12 7 20024037 Banjo Bolt 3/8" Double
13 15 20024003 Banjo Bolt 3/8"
14 2 20025004 Double Check Valve, 1/4"
15 5 20024047 Banjo Bolt 1/4" Double
16 1 60002455 T-adaptor 1/4"
17 1 60000277 Adaptor 1/4" - 1/4"
18 1 60000108 HY-Pump
19 1 55501229 Base Cover f. HY-Tank
20 1 60000120 HY-Filter Unit
21 1 20032049 Hydraulic filter Element
22 11 20024043 Bonded Seal 3/4"
23 1 55502987 Valve Housing
24 1 60000122 One Way Valve
25 1 60000119 Valve 2/2 NO
26 1 60000240 Valve Coil
27 1 60000112 Valve 3/2
28 1 60000111 Brake Valve Coil
29 1 60000113 Pressure reduction valve 3,4-20,7bar
30 2 60000143 3/4" Plug
31 8 20024076 Penetration 1/4"
32 4 60000138 Penetration 3/8"
33 2 20024071 Adaptor 1/4"
34 1 60002270 Control Valve Hawe 5 Sections
35 1 55503342 Woodruff Key
36 1 20024119 Bonded Seal M18
37 1 60001017 Adapter 18x1,5 - 3/8
38 1 60000227 Adapter 6L -1/4 BSPT
39 1 20070005 HY- Nippel f. D67 Brake (Ø6Ll-M8X1,25)
40 1 20025012 OC Valve 3/8"
41 1 60000170 6/2 Valve 3/8"
42 6 20024073 Adaptor 3/8-1/4
43 2 60000315 Threaded Banjo 1/4" - 1/4"
44 2 60000063 Plug 1/4"
45 5 20024057 Banjo Bolt 1/2"

Page 19 of 25



Type Page

Intern no.

Hydraulic D74 Track

E

55505134-Hy

P

R

P1

T

A

B

M

Dozer

Arm

Sweep

C1

C2

V1

V2

V2

V1

V2

C1

45

46

47

2526

23

22

48

55

10

19

46 22 5350

46

6

22

30

24

22

47

49

8

13 45

46

46

48

51

50

46

55

12

8

48

46

35

18

46

51

8

52

54

36 37

44 15

33

6

29

28

27

38

39

813

42

9

7

34

46

48

45

44

43

6

13

42

8

13

8 42

41

8

45

46

47 22 20

21

22 47 46

45

7

6

56

32

31

31

6

15

17

7

6 1

432

16

6

8

10 9

6

11 7

7 6

14

13

8

40

8

13

7

6

57

5

12

8

13

8

22



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
46 20 20024044 Bonded Seal 1/2"
47 4 60000144 Adaptor 3/4" - 1/2"
48 5 20024016 Adaptor 1/2 - 1/2 BSP
49 1 20024081 Adaptor 3/4-3/8
50 2 20024072 Adaptor 1/2-1/4
51 2 20024015 Adaptor 1/2" - 3/4" BSP
52 1 20025013 Adaptor 1/2"-3/8" BSP
53 1 20024075 Adaptor 3/4
54 1 60000991 Plug 3/8" Hex
55 2 20024013 Plug 1/2"
56 1 20026023 HY-Cylinder 140-30-60-Ø25
57 1 20026025 HY-Cylinder 230-30-60-Ø30

Page 21 of 25



Type Page

Intern no.

Hoses D74 Track F 55505134-Ho

M

A1

B1

Motors Track

Cylinder - Track

in/out

Arm

Dozer

Sweep

s1

s2

s3

s4

s5

s6

s7

s10

s11

s13

s14

s15

R

B

A

P1

T

C1

C2

C1

C2

V2

V1

1

3

2

A2

B2

Arm/Dozer

Belts in/out

Drive left

Drive right

Sweep

3

4

4

7

9

9

16

15

8

6

6

5

10

13

12
5

41

42

21

30

32

31

33

34

27

26

29

28

44

45

17

18

19

20

22

23

24

25

35

36

37

38

39

40

43

14

11

2

1

1



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
1 1 20023942-01 Hydraulic Hose
2 1 20023942-02 Hydraulic Hose
3 1 20023942-03 Hydraulic Hose
4 1 20023942-04 Hydraulic Hose
5 1 20023942-05 Hydraulic Hose
6 1 20023942-06 Hydraulic Hose
7 1 20023942-07 Hydraulic Hose
8 1 20023942-08 Hydraulic Hose
9 1 20023942-09 Hydraulic Hose
10 1 20023942-10 Hydraulic Hose
11 1 20023942-11 Hydraulic Hose
12 1 20023942-12 Hydraulic Hose
13 1 20023942-13 Hydraulic Hose
14 1 20023942-14 Hydraulic Hose
15 1 20023942-15 Hydraulic Hose
16 1 20023942-16 Hydraulic Hose
17 1 20023943-17 Hydraulic Hose
18 1 20023943-18 Hydraulic Hose
19 1 20023943-19 Hydraulic Hose
20 1 20023943-20 Hydraulic Hose
21 1 20023943-21 Hydraulic Hose
22 1 20023943-22 Hydraulic Hose
23 1 20023943-23 Hydraulic Hose
24 1 20023943-24 Hydraulic Hose
25 1 20023943-25 Hydraulic Hose
26 1 20023943-26 Hydraulic Hose
27 1 20023943-27 Hydraulic Hose
28 1 20023943-28 Hydraulic Hose
29 1 20023943-29 Hydraulic Hose
30 1 20023943-30 Hydraulic Hose
31 1 20023943-31 Hydraulic Hose
32 1 20023943-32 Hydraulic Hose
33 1 20023943-33 Hydraulic Hose
34 1 20023943-34 Hydraulic Hose
35 1 20023943-35 Hydraulic Hose
36 1 20023943-36 Hydraulic Hose
37 1 20023943-37 Hydraulic Hose
38 1 20023943-38 Hydraulic Hose
39 1 20023943-39 Hydraulic Hose
40 1 20023943-40 Hydraulic Hose
41 1 20023943-41 Hydraulic Hose
42 1 20023943-42 Hydraulic Hose
43 1 20023943-43 Hydraulic Hose
44 1 20023943-44 Hydraulic Hose
45 1 20023943-45 Hydraulic Hose

Page 23 of 25



Type Page

Intern no.

Dozer D74 Track G 55505135

4

5

3

6

3

9

7 8 5

1

2



FSI D74 TRACK Spare Parts List

Pos. Pcs. Part/No. Description
1 2 55500966 Bolt f. Dozer Blade Ø30x54
2 2 20040019 Bronze Bushing Ø30 w. Flange
3 2 55503925 Dozer Blade Extension Plate
4 1 20026023 HY-Cylinder 140-30-60-Ø25
5 2 44690123 Cyl. Bolt Ø25x55
6 1 55504532 Dozer Blade 890/1390
7 6 39122425 Washer M12x24x2,5
8 6 38000212 Locknut M12
9 6 37012030 Cup Head Square Neck Bolt M12x30

Page 25 of 25


	A_55505133 
	A_55505133 
	A_55505133 
	B_55505133-Fr 
	B_55505133-Fr 
	B_55505133-Fr 
	C_55505132 
	D_55504725 
	E_55505134-Hy 
	E_55505134-Hy 
	F_55505134-Ho 
	G_55505135 

